
 

 

 

 
Vidya Prasarak Mandal’s 
Maharshi Parshuram College of Engineering, Velneshwar 
At: Velneshwar, Hedvi-Guhagar road, Taluka: Guhagar,  
Dist: Ratnagiri (Maharashtra) 415 729 
(AICTE & DTE approved and affiliated to University of Mumbai) 

 
 
Tel No. 02359-243102/3/4 
Fax No. 02359-243102 
E-mail: 
mpcoe@vpmmpcoe.org 
URL:www.vpmmpcoe.org 

 

7.1.5 Liquid waste management 

Sewage treatment Plant:- 

The sewage treatment plant for the entire campus of MPCOE which includes 

sewage from hostels, residential staff quarters, administrative buildings, academics 

building was designed and installed in Jan 2013. It is in working condition since 

installation. It is based on the activated sludge process principle. The treated water 

from this plant is reused for gardening purpose.    

Following are the design parameters of the STP. 

Flow : 200 m3/day 

BOD : 30.0 mg/L 

TSS: <50 mg/L 

pH: 7.0 to 8.0 

 

Installed sewage treatment plant can treat daily sewage up to 200 m3/day but now 

maximum daily inflow is 40 m3/day during peak period because all hostels and 

other amenities are not fully utilized.  

 

Components of STP: 

1. Inlet chamber, Bar screen 

2. Raw sewage holding tank ( Equalization tank) 

3. Aeration tank 

4. Tube settler clarifier tank 

5. Treated sewage holding tank  

6. Sludge drying beds 



 

 

7. Pressure sand filter media 

8. Activated carbon filter media 

9. Chlorination unit 

10. Sludge pump, filter feed pump, Air blowers, Sewage feed pump 

11. MCC panels 

 

 

Sewage treatment plant at MPCOE campus 

 

 

 

 

 



 

 

 

Aeration tank 

 

 

Compressed air blower, filter pump, feed pump assembly 

 



 

 

 

Tube settler clarifier 

 

 

 

Replacement of filter media (22th March 2018) 

  



 

 

 

Installation of new bar screen 

 

Aeration Grid 



 

 

 

Installation of tube settler 



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



 

 
Vidya Prasarak Mandal’s 
Maharshi Parshuram College of Engineering, Velneshwar 
Hedvi-Guhagar road, At: Velneshwar, Taluka: Guhagar,  
Dist: Ratnagiri (Maharashtra) 415 729 
(AICTE & DTE approved and affiliated to University of Mumbai) 

 
 
Tel No. 02359-205237 / 38 
E-mail: 
mpcoe@vpmthane.org 
URL:www.vpmmpcoe.org 

 

REPORT ON E-WASTE MANAGEMENT 

 

Our college has a “maintenance room” where all the maintenance of computers, tube 

lights & other electrical equipment is done. The useful material from the faulty equipment is 

utilised in repairing of some other equipment as apart of management of e- waste.  

Cooling fan from the damaged CPUs are utilised for EPABX telephone system. The 

components from the chokes of tube lights are reused in automatic street light system.Wires 

of the faulty tube lights are utilised for making connections.  

 

 

Maintenance room 



 

15

 

Tools in maintenance room 

 

 

 



 

 

 



 

 

 


